INTERSTATE ENVIRONMENTAL COMMISSION

New York — New Jersey - Connecticut

—

A Tri-State Water and Air
Pollution Control Agency

NY « NJ - CT

ANNUAL REPORT 1n Brief 2010



THE INTERSTATE ENVIRONMENTAL DISTRICT
Classificalion of Walers

Yellow Watermarks: Boundary Points Solid Black Lines: Boundary Lines  Blue Areas: Class A Waters Yellow Areas: Class B-1 Waters Red Areas: Class B-2 Waters

1 ik : ' 2 J‘, J'_-. "":&':' .". ' & : s N, % 1 H , - : \ :
Easternmost point at the northerly : Westernm(?st point at the northerly : ;
boundary line of Rockland County, NY , boundary line of Westchester County, NY ; Easterly side of New Haven
v '_‘:r WERRC . , . : : Harbor, CT at Morgan Point

%54
of N S ’ ‘ ,
[...]
Kings Park — None Reported 60.000 Kings Park along with pump stations, groundwater discharge,
and a plant expansion of 1.2 MGD are anticipated for 2013.

SirFRells Gl S Construction of sequenc'ing batch reactors is planned in'order to

District 21- This facility is operating under a State Consent Order to increase the plant capacity by 0.15 MGD to a total design flow

— 38.300 of 2.65 MGD. To enable compliance with LISS Phase III

SUNY Stony Brook

Westchester County,

New York

Current

Expenditures,

Million S

update its chemical bulk storage facilities.

Current Projects

Facility is operating under a 2008 State Order to meet
SPDES permit limitations for total nitrogen and total

Future

Expenditures,

Million $

nitrogen reduction targets, a portion of the treated effluent will
be diverted to groundwater.

Future Projects

Blind Brook 9.000 residual chlorine reductions. Performance maintenance to — None Reported
upgrade plant process equipment underway, Jan. 2010.
Buchanan — Sludge collection equipment currently being replaced. — None Reported
Additional plant upgrades including covers for trickling filters
Camp Smith — None Reported — and new clarifier and contact tank buildings.
Facility is operating under a 2008 State Order to meet Steel sheet piles that encase one of the Long Island Sound
SPDES permit limitations for total nitrogen reductions, outfalls will be replaced, designs for the replacement of the
Mamaroneck 58.750 which includes a BNR upgrade. Repair and rehabilitation 7.930 administration building roof and tower, design is planned for
of screening and grit facilities; Rehab of Magnolia and primary and secondary heating systems.
Woodbine pump stations.
Facility is operating under a 2004 State Order to meet
New Rochelle 323.000 SPDES permit limitations for total nitrogen, flow, CBOD 7.900 Increased flow capacity, TRC construction and Composite

and TSS percent removal, and total residual chlorine.
Demolition of obsolete equipment is 85% complete.

Performance Implementation Project; BNR upgrade.

5 |




NEW YORK — Wastewater Treatment Plant Projects & Expenditures, Cont’d

Current
Expenditures,
Million $

Westchester County,

Current Projects Future
Expenditures
Million S

Future Projects
New York, Cont’d

Ossining
4.900

Designs for the replacement of twin feeder aerial cables awarded; Design
for new TRC limits, includes new Sodium Bisulfate tanks, piping,
induction mixers, instrumentation and controls.

1.500

Design for structural rehabilitation of the chlorine
contact tank.

Peekskill 11.270

Two pump stations are being upgraded with alarm systems and remote
monitoring capabilities for various operating functions; rehabilitation of
the Mill Street pump station. Electrical upgrades at one pump station and
at the main facility; upgrade to the influent pumping stations

8.850

Design complete for new UV disinfection system.

Port Chester —

Facility is operating under a 2008 State Consent Order to achieve
SPDES effluent limitations for total nitrogen and total residual chlorine.
Design phase of an HVAC upgrade.

0.105

None Reported

Yonkers Joint

Currently upgrading digester system, dewatering building; Installation of
automatic skimmers on final clarifiers, contact tank and piping upgrades.
Designs completed for HVAC rehab in screenings/grit building. Three

Phase II construction of bulkhead rehabilitation,
replacement of emergency generators, upgrades to
engine generators. Alexander Street influent

Treatment — projects currently underway at North Yonkers Pump Station. — structure and tower upgrades; Construction of surge
chambers to protect the North Yonkers Pump Station
force main.

Springvale Sewerage

Corporation None Reported None Reported

Yonkers Joint — None Reported — None Reported

Treatment
New York City,

Current

New York Expenditures

Current Projects

Future
Expenditures,

Future Projects

Million S

Bowery Bay

(Quoons) 510.5

Multi-phase facility upgrade including: replacement of process
equipment, electrical distribution and HVAC; Phase II addresses
improvements to the solids handling facilities; Phase III addresses BNR
improvements.

Million $

55.0

Phase IV of the upgrades includes an upgrade to the
emergency generator facilities.

Coney Island

(Kings) 49.250

Code compliant fire alarm system; modifications and improvements to the
chemical bulk storage and petroleum bulk storage facilities. Installation
for new truck unloading containment pads, drainage piping and associated
equipment. New chemical system will be linked to the existing SCADA
system over a fiber optic link.

33.0

New diffuser ; the failed pipe and outfall structure
will be demolished.

Hunts Point

(Bron) 508.5

Multi-phase facility upgrade: Phase I includes Consent Order mandates
for hydraulic improvements to allow treatment of twice dry weather
design flow (200 MGD); Phase II -BNR enhancement. Phase III (solids
handling facilities) is under design; Phase IV is the installation of carbon
addition facilities.

None Reported

= |




NEW YORK — Wastewater Treatment Plant Projects & Expenditures, Cont’d

New York Current Current Projects Future Future Projects
City, NY, Expenditures, Expenditures,
Cont’d Million $ Million $
Plant-wide expansions: Phase I includes: new installations of treatment units such
as a primary tank splitter box, a primary tank, and a primary force main. Phase II
Jamaica includes: new secondary screenings building, main building alterations, a residuals
(@) 308.0 handling building, an administrative and maintenance building, new covers for — None Reported
existing sludge storage tanks, rehabilitation of the existing air blowers, new fine
bubble diffusers in the aeration tanks, odor controls, emergency lighting and a
boiler plant.
Multi-phase facility upgrade project. Phase IA includes: main building remodel, a Facility upgrade Phase III includes: three new sludge
Newtown visitor’s center, new solids handling facility, new support and laboratory building. vessels and a nature walk and various process
Creck 4.145.0 Phase IB includes: construction of north and central batteries and the Manhattan 60.0 enhancements including digesters, aeration tanks,
(Kings) T pump station upgrade. Phase II includes: new central residuals building and ' disinfection building and north control building. Final
& demolition of existing digesters. Phase III includes: rebuilding of existing south site. work including landscaping, on site roads,
battery (grit, aeration and sedimentation tanks). parking areas and site lighting.
Facility is operating under a 1992 State Consent Order to address issues of
North River cap acity, odor? .an<.i i G, MEGD e ad.d ress Consen.t il New thickening centrifuge installation; address lead
142.1 include: rehabilitation of odor control system, process air upgrade, dissolved 114 . .. .
(New York) . . . . L. contaminated paint; improvements to engine room.
oxygen probe, increasing waste sludge capacity, reconstruction of 6 of 8 remaining
digester tanks.
O\yls Head 18155 Re.copstructlon of Avenue'V Pumping Station: wet well extension, generator . None Reported
(Kings) building, force main expansions.
gzﬂl;g()k — A continuing experiment, under way since July 2003, involves fuel cell efficiency. — None Reported
Rockawa Ongoing engineering studies are addressing total residual chlorine management,
(Queens)y — chlorine disinfection system improvements, and the first planning phase of plant- — None Reported
wide improvements (No cost provided).
Multi-phase facility upgrade. Phase I includes replacing main sewage pumps and
process air blowers. Phase II involves BNR enhancement and plant-wide
Tallman Island 2.818.0 instrumentation. Phase III continues BNR enhancement. In progress is the Alley . None Reported
(Queens) T Creek Drainage Area Improvements/CSO Abatement Facilities Project. P
Flushing Bay CSO facility additional elements: 25 MG retention tunnel, sewer
upgrades and dredging.
Wards Island M}lltl-phase facility upgrade 1nclgd1ng rehabilitation of the Bronx and Man.hattan Plant Stabilization 4: Primary sludge pumping,
(New York) 359.9 grit chambers. Upgrades to chemical and petroleum bulk storage systems, digester 18.7 deeritting svstems. BNR improvements
gas system, secondary treatment systems. & £5Y ’ p ’
Expansion of plant to accept 50 MGD of additional
Multi-phase facility upgrade. Phase II includes replacement of the main sewage flow during storm events; multi-phase construction
pumping station force main and other various collection system installations. will include two additional preliminary settling tanks,
26 Ward . . . - .. . 622.0 . . . i
@tz 140.41 Phase III includes BNR installations, refurbishing of existing air blowers, and a new raw sewage pumping station with additional
& construction of new chlorine storage building and the installation of three new chlorine contact tanks, an odor control, and scum
diesel engine generators. removal system. Regulator reconstruction, upgrades
to sludge digesters/thickeners.




NEW JERSEY- Wastewater Treatment Plant Projects & Expenditures

Future
Expenditures,
Million $

New Jersey Current Current Projects Future Projects

Expenditures,
Million $

Bergen County 16.3 Treatment unit upgrades and facility improvements;
Utilities Authority- 2.8 Updating BCUA Wastewater Management Plan. Planned extension of existing outfall pipe; Phase | SCADA
Edgewater and security improvements and Phase II equipment
(Bergen) improvements.
Joint Meeting of
Essex/Union 8.5 Pump and valve replacement; Source water system upgrades 2.0 Facility improvements: plant access and parking.
(Union)
Linden-Roselle Plant upgrade including improvements to aeration tanks,
Sewerage Authority N/A Planned designs for the Liquid End Facility Improvements. 12.0 clarifiers, and microgeneration.
(Union)
Main facility upgrades include an alternate electric power source Upgrades will be implemented at the original Sayreville
Middlesex County consisting of two (2) 2.75 MW diesel generators; upgrades to the pump station. A rehabilitation of 200 LF of CMP
Utilities Authority 93 electrical distribution system; a new primary influent line with a new 22.5 interceptor is planned for 2012.
(Middlesex) flowmeter; and a second RTO in the biosolids processing facility.
Middletown Sewerage Facility upgrades: installation of fine bubble aeration diffusers, one
Authority 16.877 aeration tank and one clarifier. An infiltration/inflow study for drainage — None Reported
(Monmouth) basin 2: repair and rehabilitation of sewers. Ongoing energy audit
study.
North Hudson Collection system upgrades: repair of catch basins, manholes, sewer Main facility improvements include the replacement of the
Sewerage Authority- lines, and the 18th and 11th Street pump station upgrade. Pump primary sludge pumps, new sludge transfer pumps and
Adams Street 65.529 controls are being replaced in the effluent and trickling filter pump 3.460 various controls. Old wooden sewers in the Hoboken
(Hudson) stations. Alternative energy project using solar panels at the main collection system will be replaced. CSO regulator
treatment plant includes new roofs and building HVAC. Main facility improvements were planned for 2008. Bids were
improvements. requested during January 2008 for the construction of a
new wet weather pump station. An operational start date is
during mid 2011. Another collection system project
involves the installation of another floatables module.
North Bergen UA- Upgrades to primary treatment units; Bar screen/ comminutor
Woodcliff 0.525 replacement; SCADA upgrades. — None Reported
(Bergen)
North Hudson Three solids and floatables screening modules are being constructed.
Sewerage Authority- Facility improvements: secondary clarifier, installing a new influent bar — None Reported
River Road 11.641 rack, and performing a fire system upgrade.
(Hudson)
Engineering studies: filter press/decant facilities; operation
Passaic Valley 48.703 optimization; computer monitoring of final clarifiers during wet 22.1 Final clarifiers scum removal system replacement.
Sewerage weather; Phase 2A of oxygenation tank improvement; upgrades to
Commissioners effluent pumps; Phase II of heat treatment plant supernatant return.
(Essex)

ﬁj




CONNECTICUT- Wastewater Treatment Plant Projects & Expenditures

Connecticut

Current

Expenditures,
Million $

Current Projects Future

Expenditures,

Million S

Future Projects

Bridgeport- CSO improvement program. Engineering studies: evaluation River St. pump station and Island Brook interconnect sewer out
East/West Side 5.118 of sludge processing, low level nitrogen, and River St. pump 11.0 to bid; CSO H1 Phase A Lining; additional pump station
(Fairfield) station and Island Brook Interconnect Sewer Design. construction at Lake Forest and Sequioa went to bid.
Fairfield 0.180 5-Phase Infiltration/Inflow Plan-system evaluation and 0.220 Rehabilitation of sewer lines in Section II.
(Fairfield) rehabilitation.
Grass Island WWTP- Engineering studies: collection system, grit and BNR. Phase Proposed plant improvements: RAS pumps, WAS pumps,
Greenwich 3.117 IT of sewer system rehabilitation program and aeration tank 14.450 aerations systems upgrades, final effluent pumps and controls.
(Fairfield) upgrades. Design for pump station rehabilitation. Riverside Railroad Force
Main Crossing project design.
Greater New Haven Low level nitrogen removal, sewer separation construction, Long-Term CSO Control Plan, upgrade East Shore wet weather
(New Haven) — and tide gate improvements. 0.220 capacity, comprehensive collection system upgrades, low level
nitrogen removal.
Milford-
Beaverbrook — None Reported — None Reported
(New Haven)
Milford-
Housatonic 37.0 West Ave and Gulf Pond pump stations upgrades. — None Reported
(New Haven)
Norwalk 36.585 Engineering study to address fats-oils-grease disposal. 85.0 CSO remediation on Norwalk River, main facility aeration
(Fairfield) Facility-wide upgrades 30% complete. system updates, stormwater treatment system and SCADA
updates.
Stamford
(Fairfield) — None Reported 0.220 Proposal for a project to convert wastewater biosolids to energy
using gasification process.
Stratford
(Fairfield) — None Reported — None Reported
Facility upgrade: two new secondary clarifiers, improvements
to the existing secondary clarifiers, primary clarifiers,
existing aeration tanks including new blowers, new return
West Haven 30.8 pumps, new screening equipment, new lab and technical — BNR upgrades slated to start May 2012.
(New Haven) support building, new SCADA system, improvements to the
administration building and landscaping.
Westport 0.650 Residential gravity sewer extensions are being installed for
(Fairfield) the Imperial Avenue/Keyser Road vicinity. — None Reported
Milford-
Beaverbrook - None Reported — None Reported
Stratford = None Reported = None Reported

= |




APPENDIX B

Financial Statement FY 2010

The Commission’s accounting records are maintained on a cash basis and are audited annually. The following is a statement of cash
receipts and disbursements for fiscal year July 1, 2009 to June 30, 2010:

CASH BOOK BALANCE AS OF JUNE 30, 2009
RECEIPTS

Connecticut - FY’10

New York - FY'10

New Jersey - FY'10

EPA - FY'09

EPA - FY'10

Section 604(b) ARRA Funds:

Water QM & Modeling of the Byram River
MS4 Survey of the Croton-Kensico Watershed,

Westchester, NY

Long Island MS4 Phase Il Planning Program

Interest
Miscellaneous Receipts
TOTAL RECEIPTS

DISBURSEMENTS
TOTAL DISBURSEMENTS
CASH BOOK BALANCE ON JUNE 30, 2010

U.S. Treasury Bills $S0.0
Insured Money Market Accounts 381,679.52
Checking Accounts 40,232.09

$421,911.61

$ 73,173.15
15,000.00
383,000.00
171,849.00
340,000.00

21,792.75
7,125.00
58,223.25
2,064.08

4,010.00

Sub-Total

$

$

912,140.11

1,076,237.83
1,988,377.94

1,566,466.33
421,911.61




INTERSTATE ENVIRONMENTAL COMMISSION

New York — New Jersey - Connecticut

WWW.iec-nynj Ct.Org 311 West 43rd Street
Suite 201

New York, NY 10036
Office:
Phone: (212) 582-0380
Fax: (212) 581-5719
E-mail: iecmail@iec-nynjct.org